
For the best experience, open this PDF portfolio in
Acrobat 9 or Adobe Reader 9, or later.

Get Adobe Reader Now!

http://www.adobe.com/go/reader




 


 


 


 A S I A  P L O W 


   
 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


      ASIA TECH. CO., LTD. 


 


 


 


OPERATING MANUAL & PARTS LIST 


AP-25   


 







 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 








- 1 - 


 


 


 


1. Contents --------------------------------------------------------------------------------------------   1 


2. Safety Instructions ---------------------------------------------------------------------------------    3 


3. Parts Name -----------------------------------------------------------------------------------------   4 


4. Feature -----------------------------------------------------------------------------------------------   4 


5. Specifications --------------------------------------------------------------------------------------   5 


6. Attaching the Plow --------------------------------------------------------------------------------   5 


7. Guidelines ------------------------------------------------------------------------------------------  10 


 


 


Parts List ------------------------------------------------------------------------------------------ 11 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


CONTENTS  
 







- 2 - 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 







- 3 - 


 


 


 


 


 


 


1. Please read instruction manual carefully before operating the machine. 


 


2. Do not operate the machine when driver is not capable of controlling it. 


 


3. Do not wear loose clothe while operating the machine. This may cause injury. 


4. Before operating the machine, check nuts and bolts are fully tightened. 


  


5. When checking, removing, and assembling the machine, set the machine on a flat 
are while engine is turned off. 


 


6. When fueling, do not smoke and beware of flammable objects nearby. 


 


7. Do not touch the rotating parts of rotary while engine is turned on. 


 


8. Do not remove the cover while operating the machine. Pay special attention not to 
sprain ankles when moving backward. 


 


9. When starting the engine, put the main clutch on disengage position. If there is 
anything wrong during the operation of machine, please turn off the engine 
immediately. 


 


10. Do not operate the engine in a closed area with poor ventilation. The exhaust gas 
may cause suffocation. 


 


11. During or after the operation of machine, temperature of the silencer will rise very 
high. Do not touch the silencer or put cover over the machine right after operation. 


 


12. Please inspect the machine daily to avoid damage of machine or injury. 


 


 


 


 


Please Read Instruction Manual Carefully Before Operating the 


Machine 
2. Safety Instructions 







- 4 - 


 


 


 


 


 


 


 


 


(1) This plow is able to operate in depth with both directions. Due to small turning radius, 


operator may use the machine in a narrow area such as vinyl house. 


(2) When comparing with similar machines in the market, the capacity of machine is lighter 


and more efficient than substitute goods. 


(3) Due to the simple structure and operation, operator may use the machine easily. 


3. Parts Name 


4. Feature 







- 5 - 


 


 


 


Form 
Length 


(cm) 


Width 


(cm) 


Height 


(cm) 


Weight 


(kg) 


Plowshare 


(cm) 


AP-25 82 26.5 78 25 26.5 


 


 


 


 


(1) Detaching the Rotary 


○1  Unscrew the fixing handle and disassemble the connecting chain case. (Fig. 1) 


 


 


 


 


 


 


                 [Fig. 1]                                      [Fig. 2] 


 


○2  Unscrew two fixing bolts from the mission. (Fig. 2) 


 


 


 


5. Specifications 


6. Attaching the Plow 







- 6 - 


 


 


 


 


 


 


 


 


 


 


 


[Fig. 3] 


 


○3   Disassemble the rotary by taking out the hitch pin. This pin may be taken out by 


unscrewing the pulling bolt (do not unscrew the pulling bolt fully) from steel supporter. 


Operator needs to shake the handle up and down when taking out the hitch pin. (Fig. 3) 


 


(2) Attaching the Plow 


○1  Rotate the handle 180° as seen from [Fig. 4] and adjust speed change lever as seen 


from [Fig. 5]. 


 


 


 


 


 


 


 


 


 


         [Fig. 4]                                             [Fig. 5] 


 







- 7 - 


○2  Unscrew two bolts, M10x65, from the engine frame and take out two spacing tubes. 


Insert front hitch into the fixing engine frame and assemble them by screwing M10x65 bolt 


as seen from [Fig. 6]. 


 


 


 


 


 


 


 


 


 


 


 


[Fig. 6] 


  


○3  After screwing two bolts, M12x35, attach the balance weight into the front hitch with the 


hitch pin. Insert the snap pin and place the balance weight where it is positioned at the 


center. Finally, fix the position by using the tightening where there is no free movement. 


 


 


 


 


 


 


 


 


 


 


 


 


[Fig. 7] 







- 8 - 


○4  Attach the hitch as seen from [Fig. 8]. 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


[Fig. 8] 


○5  Take out the rubber wheels and insert steel wheels for the plowing operation. Be sure to 


attach direction of wheels as seen from [Fig. 9]. 


The rug shape should be ∧ shape when looking from the handle. 


 


 


 


 


 


 


 


 


 


 


 


[Fig. 9] 


 







- 9 - 


○6  Attach the pitching part from the plowing device to the hitch. Assemble these two parts 


by using hitch pin, washer, and snap pin. 


 


 


 


 


 


 


 


 


 


 


 


[Fig. 10]                            


 


○7  After assembling the plowing device to the main body, set the distance between the 


surface of hitch and bolt to 3 ~ 5 mm. This is to set a correct adjustment for the left and 


right movement gap of the plow. 


 


 


 


 


 


 


 


 


 


 


 


 


 


[Fig. 11] 







- 10 - 


 


 


 


(1) After assembling the plowing device to the main body, insert grease on all moving 


or engaging / connecting parts. 


(2) During the operation or driving, push the stand towards to inner direction which is 


located on the front hitch. 


(3) When operating the machine with the main clutch (W-Tension method), adjust the 


speed to low speed and gear stage at 2. 


(4) Driving speed may be adjusted by changing the speed governor lever. 


(5) Adjust working depth of the plowing device depending on the soil condition. 


(6) When operating the plowing device, use the plowing handle to set the left direction 


or right direction, and use angle adjustment lever to change the angle. 


(7) When operating the machine, do not hold on to the side clutch. Always grab the 


handle and emit a small force to the desired direction. 


(8) When turning the machine, adjust to low speed by using governor lever, and hold 


the side clutch lever to the desired direction while plowing device is fully lifted. 


 


 


 


 


 


 


 


 


 


7. Guidelines 








AP-25 
11 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


THE ASIA PARTS LIST 


Never use other than GENUINE ASIA PARTS 


they are standardized, tested and proved. 


 


Using genuine parts saves your time and money above all. 


Ensures that your machine will always be ready for immediate work. 







AP-25 
12 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 







AP-25 
13 


 


 


CONTENTS 


 


No. Group Description Page 


1 AB090-G010A Plow Parts Group 14 


2 AB090-G020A Plow Attach Parts Group 18 


    


    


    


    


    


    


    


    


    


    


    


    


    


    


    


    


 
 


 
  


 


 


 







AP-25 
14 


 
G010A  


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 







AP-25 
15 


ASIA PARTS LIST 


2012.07. G010A   Plow Parts Group AP-25 


No. Parts No. Size Parts Name Q’ty Remarks 


1 DP-0101  Body 1  


2 DP-0102  Holder Ass'y 1  


3 A100-10×50Z M10P1.25×50 Bolt 2  


4 A204-10Z M10 Spring Washer 2  


5 A160-10Z M10P1.25 Nut 2  


6 DP-0103   Skid 1  


7 A100-8×14Z M8P1.25×14 Bolt 2  


8 A204-8Z M8 Spring Washer 1  


9 DP-0104  Shaft Ass'y 1  


10 DP-0105   Lattice(A) 1  


11 DP-0106   Plate Ass'y 1  


12 DP-0107  Guide 1  


13 A100-8×20Z M8P1.25×20 Bolt 1  


14 A200-8Z M8 Plain Washer 1  


15 DP-0108   Lattice(B) 4  


16 DP-0109   Share 1  


17 DP-0110  Screw 2  


18 A204-6Z M6 Spring Washer 4  


19 A160-6Z M6P1.0 Nut 4  


20 DP-0112   Guide Grip 1  


21 DP-0113   Lever, Share Adjust 1  


22 DP-0114  Pin 1  


23 A100-12×22Z M12P1.25×22 Bolt 2  


24 A161-12Z M12P1.25 Nut 2  


25 DP-0115   Grip 2  


26 DP-0116   Washer 1  


27 DP-0117  Spring 1  


28 DP-0118  Adjust Bolt 1  


29 DP-0119  Adjust Lever 1  


30 A100-6×45Z M6P1.0×45 Bolt 2  







AP-25 
16 


 
G010A  


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 







AP-25 
17 


ASIA PARTS LIST 


2012.07. G010A   Plow Parts Group AP-25 


No. Parts No. Size Parts Name Q’ty Remarks 


31 DP-0121   Sector Ass'y 1  


32 DP-0122  Adjust Lever 1  


33 DP-0123  Grip 1  


34 DP-0124  Pin 1  


35 DP-0125   Guide 1  


36 DP-0126  Washer 1  


37 DP-0127  Pin 2  


38 DP-0128  Bolt 1  


39 DP-0129  Bolt 1  


40 A169-12Z M12P1.25 Nut, Slotted 1  


41 A320-3.2×25Z Φ3.2×25 Pin, Split 1  


42 DP-0130  Pin 1  


43 A322-12Z Φ12 Snap Pin 5  


44 DP-0131  Fulcrum(L) 1  


45 DP-0132   Handle Ass'y 1  


46 A100-8×22Z M8P1.25×22 Bolt 1  


47 A160-8Z M8P1.25 Nut 1  


48 DP-0133  Tension Spring 1  


49 DP-0134  Pin 4  


50 DP-0135   Fulcrum(R) 1  


51 DP-0136   Hitch, Bracket 1  


52 DP-0137  Spring 2  


53 A102-12×45Z M12P1.75×45 Bolt 2  


54 DP-0138  Name Plate 1  


      


      


      


      


      


      







AP-25 
18 


 
G020A  


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 







AP-25 
19 


 


ASIA PARTS LIST 


2012.07. G020A   Plow Attach Parts Group AP-25 


No. Parts No. Size Parts Name Q’ty Remarks 


1 DP-0530  Wheel(L) 1  


2 DP-0531  Wheel(R) 1  


3 DP-0801  Front Hitch 1  


4 DP-0802  Stand 1  


5 DP-0803   Stand Spring 1  


6 DP-0804  Spacer 1  


7 A100-10×55Z M10P1.25×55 Bolt 1  


8 A204-10Z M10 Spring Washer 1  


9 A160-10Z M10P1.25 Nut 1  


10 A102-12×35Z M12P1.75×35 Bolt 3  


11 DP-0805  Balance Weight(A) 3  


12 DP-0806  Balance Weight(B) 3  


13 


 


A1052-51255 M12P1.75×55 Bolt 1  


14 A204-12Z M12 Spring Washer 1  


15 DP-0811   Hitch Pin 1  


16 A321-16Z JASO A 16 Snap Pin 1  


17 DP-0812  Spacer 1  


      


      


      


      








 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


Mailing Add. :  


R.M.701, SHIN TAE YANG BLDG. 736-8, BANPO-DONG, SEOCHO-GU, SEOUL,  


KOREA   137-810 


http://www.asiakor.com 


TEL : 02) 547-8098 


FAX : 02) 547-0989 


 


NO.1207 


 


ASIA TECH. CO., LTD. 


ASIA PLOW 


AP-25 


 





